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Test Report No. : LCS120811057QF Date of issue

Type / Model.........cccoeevverenenne : Android Thumb PC

EUT. oo : iPPea TV
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FaX. oo 2/
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China.

Telephone........c.ccceeveeeveeennne. 2/

FaX oo, 2/

Factory......coocvvnencinnene, - China Legend Technology Limited.
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China.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT : Android Thumb PC
Model Number > 1PPea TV
Power Supply : DC 5V, Current: 350mA

Frequency Range : 2412.00-2462.00MHz, (Channel Number: 11, Channel

Frequency=2412+5(K-1), K=1,2,3 ...... 11)

Modulation Technology : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Antenna Gain : 1.81dBi

1.2. Host System Configuration List and Details

Manufacturer Description Model Serial Number Certificate
TCL LCD-TV L19P21 TTP0003923 DoC
DAHA Mouse EK10 01 FCCiD
DAHA Keyboard EK10 02 FCCiD
1.3. External 1/O Cable
Cable Description Length (M) From/Port To
USB 0.15 EUT USB Dongle
Power 0.60 EUT USB Port/Source

1.4. Description of Test Facility

Site Description
EMC Lab.

- Accredited by CNAS, June 04, 2010

The Certificate Registration Number. is L4595.

Accredited by FCC, July 14, 2011

The Certificate Registration Number. is 899208.

Accredited by Industry Canada, May. 02, 2011

The Certificate Registration Number. is 9642A-1
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

1.5. Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is
cautioned that there may be errors within the calibration limits of the equipment and
facilities. The measurement uncertainty was calculated for all measurements listed in this
test report acc. To CISPR 16 — 4 “Specification for radio disturbance and immunity
measuring apparatus and methods — Part 4: Uncertainty in EMC Measurements” and is
documented in the LCS quality system acc. To DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the
device.

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty Note
30MHz~200MHz +2.96dB (1)
Radiation Uncertainty |:| 200MHz~1000MHz +3.10dB (1)
1GHz~26.5GHz +3.80dB (1)
Conduction Uncertainty |: 150kHz~30MHz +1.63dB (1)
Power disturbance | 30MHz~300MHz +1.60dB (1)

(1). This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

1.7. Description Of Test Modes

The EUT has been tested under operating condition.

Worst-case mode and channel used for 150kHz-30 MHz power line conducted emissions
was the mode and channel with the highest output power, that was determined to be 802.11g
mode, mid channel.

Worst-case mode and channel used for 9kHz-1000 MHz radiated and power line conducted
emissions was the mode and channel with the highest output power, that was determined to
be 802.11g mode, mid channel.

Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data
rates used during the testing are as follows:

802.11b Mode : 2 Mbps, DSSS.

802.11g Mode : 6 Mbps, OFDM.

802.11n Mode HT20: 6.5 Mbps, OFDM.

802.11n Mode HT40: 13.5 Mbps, OFDM.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

2. TEST METHODOLOGY

All measurements contained in this report were conducted with ANSI C63.4-2003,
American National Standard for Methods of Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment in the range of 9 kHz to 40 GHz.

The radiated testing was performed at an antenna-to-EUT distance of 3 meters. All radiated
and conducted emissions measurement was performed at Shenzhen LCS Compliance
Testing Laboratory Ltd..

2.1. EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

2.2. EUT Exercise

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements.

According to FCC’s request, Test Procedure KDB558074 is required to be used for this
kind of FCC 15.247 digital modulation device.

According to its specifications, the EUT must comply with the requirements of the Section
15.203, 15.205, 15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

2.3. General Test Procedures

2.3.1 Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using Quasi-peak and
average detector modes.

2.3.2 Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.1.4.1 of ANSI C63.4.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: 066-1P10

Report No.: LCS120811057QF

3. SYSTEM TEST CONFIGURATION

3.1. Justification

The system was configured for testing in a typical fashion.

3.2. EUT Exercise Software

N/A.

3.3. Special Accessories

N/A.

3.4. Block Diagram/Schematics

Please refer to the report.

3.5. Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the

EUT.

3.6. Block Diagram of Test Setup

EUT

A

LCD-TV

10cm

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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4. SUMMARY OF TEST RESULTS

Applied Standard: 47 CFR FCC Part 15 Subpart C

FCC Rules Description of Test Result
§15.247(b) Maximum Conducted Output Power Compliant
§15.247(e) Power Spectral Density Compliant
§15.247(a)(2) 6dB Bandwidth Compliant
§15.209, §15.247(d) Radiated and Conducted Spurious Emissions Compliant
§15.205 Emissions at Restricted Band Compliant
§15.207(a) Conducted Emissions Compliant
§15.203 Antenna Requirements Compliant
§15.247(1)§2.1093 RF Exposure Compliant

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

5. TEST RESULT

5.1. Maximum Conducted Output Power Measurement

5.1.1. Standard Applicable

According to §15.247(b): For systems using digital modulation in the 2400-2483.5MHz, the
limit for peak output power is 30dBm. The limited has to be reduced by the amount in dB
that the gain of the antenna exceed 6dBi. In case of point-to-point operation, the limit has to
be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

5.1.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of the power meter.

5.1.3. Test Procedures

a. The transmitter output (antenna port) was connected to the power meter.
b. Detector= Peak.

5.1.4. Test Setup Layout

B -

EUT

Power Meter

5.1.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

5.1.6. Test Result of Maximum Conducted Output Power

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b,g,n
802.11b
Conducted .
Max. Limit
Channel Frequency Power Result
(dBm)
(dBm)
1 2412 9.55 30 Complies
6 2437 9.87 30 Complies
11 2462 9.63 30 Complies

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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802.11g
Conducted o
Max. Limit
Channel Frequency Power Result
(dBm)
(dBm)
1 2412 9.58 30 Complies
6 2437 9.67 30 Complies
11 2462 9.45 30 Complies
802.11n HT20
Conducted .
Max. Limit
Channel Frequency Power Result
(dBm)
(dBm)
1 2412 9.39 30 Complies
6 2437 9.27 30 Complies
11 2462 9.32 30 Complies
802.11n HT40
Conducted .
Max. Limit
Channel Frequency Power Result
(dBm)
(dBm)
3 2422 9.46 30 Complies
6 2437 9.34 30 Complies
9 2452 9.25 30 Complies
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

5.2. Power Spectral Density Measurement

5.2.1. Standard Applicable

According to §15.247(e): For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8§ dBm in any
3 kHz band during any time interval of continuous transmission.

5.2.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of Spectrum Analyzer.

5.2.3. Test Procedures

1.

N N b B~ W

8

The transmitter was connected directly to a Spectrum Analyzer through a directional
couple.

. The power was monitored at the coupler port with a Spectrum Analyzer. The power level

was set to the maximum level.

. Set the RBW = 100 kHz.

. Set the VBW > 300 kHz.

. Set the span to a value that is 5-30 % greater than the EBW.
. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

9. Allow trace to fully stabilize.

10. Use the peak marker function to determine the maximum power level in any 100 kHz

band segment within the fundamental EBW.

5.2.4. Test Setup Layout

L

e l=

[]

Spectrum Analyzen EUT

5.2.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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FCC 1D: 066-1P10

Report No.: LCS120811057QF

5.2.6. Test Result of Power Spectral Density

Temperature 25°C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b,g,n
802.11b
Power Density BWCF Max. Limit
Channel Frequency Result
(dBm) (dB) (dBm)
1 2412 -2.59 -15.2 8 Complies
6 2437 -1.97 -15.2 8 Complies
11 2462 -1.89 -15.2 8 Complies
802.11g
Power Density BWCF Max. Limit
Channel Frequency Result
(dBm) (dB) (dBm)
1 2412 -7.55 -15.2 8 Complies
6 2437 -8.53 -15.2 8 Complies
11 2462 -8.58 -15.2 8 Complies
802.11n HT20
Power Density BWCF Max. Limit
Channel Frequency Result
(dBm) (dB) (dBm)
1 2412 -8.24 -15.2 8 Complies
6 2437 -8.94 -15.2 8 Complies
11 2462 -8.83 -15.2 8 Complies
802.11n HT40
Power Density BWCF Max. Limit
Channel Frequency Result
(dBm) (dB) (dBm)
3 2422 -10.89 -15.2 8 Complies
6 2437 -10.74 -15.2 8 Complies
9 2452 -15.77 -15.2 8 Complies

Note: Power Spectral Density =Power Density + BWCF < 8 dBm

Page 13 of 63
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802.11b channel power density
Date: August 21, 2012
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802.11n HT20 channel power density
Date: August 21, 2012
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802.11n HT40 channel power density
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5.3. 6 dB Spectrum Bandwidth Measurement

5.3.1. Standard Applicable

According to §15.247(a)(2): For digital modulation systems, the minimum 6 dB bandwidth
shall be at least 500 kHz.

5.3.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of the Spectrum Analyzer.

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > RBW
Detector Peak
Trace Max Hold
Sweep Time 100ms

5.3.3. Test Procedures

1. The transmitter output (antenna port) was connected to the spectrum analyser in peak
hold mode.

2. The resolution bandwidth of 100 kHz and the video bandwidth of 300 kHz were used.

3. Measured the spectrum width with power higher than 6dB below carrier.

5.3.4. Test Setup Layout

L

(]

Spectrum Analyzer EUT

5.3.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

5.3.6. Test Result of 6dB Spectrum Bandwidth
Temperature 25C Humidity 60%

Test Engineer Vito Cao Configurations 802.11b,g,n
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802.11b
6dB Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz)
2412 12.00 500 Complies
6 2437 12.53 500 Complies
11 2462 12.00 500 Complies
802.11g
6dB Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz)
2412 16.53 500 Complies
6 2437 16.53 500 Complies
11 2462 16.53 500 Complies
802.11n HT20
6dB Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz)
2412 17.87 500 Complies
6 2437 17.87 500 Complies
11 2462 17.87 500 Complies
802.11n HT40
6dB Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz)
2422 36.27 500 Complies
2437 36.27 500 Complies
2452 36.53 500 Complies
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802.11b channel, 6dB bandwidth
Date: August 21, 2012
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802.11n HT20 channel, 6dB bandwidth
Date: August 21, 2012
# Agilent L Marker

Select Marker
1 2 3 4

#Atten

1
2 EI# .\'ﬂ?:-'n-‘f.'l"n ity b2 N orma I
|

'Marker a |
17.870000 MHz /

rd ., Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

B Off

More
1of 2

Marker

Select Marker
1 2 3 4

2R 2 Normal
Marker a -
17.870000 MHz /
-0.96 dB

Delta

-'H L
o =

e

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

Copyright 2000-20085 Agilent Technologies

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 25 of 63




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

Marker

Select Marker
1 2 3 4

28 Qe Normal
Marker a .. k
17.870000 MHz |
-8.10 dB .~

Delta

i,

[ o WrR— Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

Copyright 2000-20085 Agilent Technologies

802.11n HT40 channel, 6dB bandwidth
Date: August 21, 2012
# Agilent L Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

Copyright 2000-20085 Agilent Technologies

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 26 of 63




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

Marker

Select Marker
1 2 3 4

Normal

A, | ol B

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

Marker

Select Marker
1 2 3 4

N Normal
< Fn'.1 l,||'|_.1..c'n,-'»,,‘.-J'l._|‘|.1'!;'»,&,.!.,..,._ .

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

Copyright 2000-20085 Agilent Technologies

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 27 of 63




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

5.5. Radiated Emissions Measurement

5.5.1. Standard Applicable

According to §15.247 (d): 20dBc in any 100 kHz bandwidth outside the operating frequency
band. In case the emission fall within the restricted band specified on 15.205(a), then the
15.209(a) limit in the table below has to be followed.

Frequencies(MHz) Field Strength(micorvolts/meter) Measurement Distance(meters)

0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

5.5.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of spectrum analyzer and receiver.

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (Emission in restricted band) 1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
RB / VB (Emission in non-restricted band) 1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average

Spectrum Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 100kHz for QP

5.5.3. Test Procedures

1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the
turntable 0.8 meter above ground. The phase center of the receiving antenna mounted on the
top of a height-variable antenna tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees
to determine the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four
meters above ground to find the maximum emissions field strength of both horizontal and
vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then the
turntable was rotated (from 0 degree to 360 degrees) to find the maximum reading
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5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified
bandwidth under Maximum Hold Mode.

6. For emissions above 1GHz, use IMHz VBW and RBW for peak reading. Then IMHz
RBW and 10Hz VBW for average reading in spectrum analyzer.

7. When the radiated emissions limits are expressed in terms of the average value of the
emissions, and pulsed operation is employed, the measurement field strength shall be
determined by averaging over one complete pulse train, including blanking intervals, as
long as the pulse train does not exceed 0.1 seconds. As an alternative (provided the
transmitter operates for longer than 0.1 seconds) or in cases where the pulse train exceeds
0.1 seconds, the measured field strength shall be determined from the average absolute
voltage during a 0.1 second interval during which the field strength is at its maximum value.

8. If the emissions level of the EUT in peak mode was 3 dB lower than the average limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions which do not have 3 dB margin will be repeated one by one using the
quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than
average limit (that means the emissions level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement
and the recorded data should be QP measured by receiver. High — Low scan is not required
in this case.

5.5.4. Test Setup Layout

For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
I Receiver o i
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For radiated emissions above 30MHz

BX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
fReceiver

oo

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade form 3m to 1.5m.

Distance extrapolation factor = 20 log (specific distanc [3m] / test distance [1.5m]) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor [6 dB].

5.5.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

5.5.6. Results of Radiated Emissions (9kHz~30MHz)

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b,g,n
Freq. Level Over Limit Over Limit
(MHz) (dBuVv) (dB) (dBuV) REnEn
- - - - See Note
Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the

permissible value has no need to be reported.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor.

5.5.7. Results of Radiated Emissions (30MHz~1GHz)

Temperature

25T

Humidity

60%

Test Engineer

Vito Cao

Configurations

Normal Link

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..

Page 30 of 63




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

20 Lewel {dBuWVin) Date: 2012-08-15
70
60
FCC PART 15B
50
[
40 I
30
20
10
030 50 100 200 500 1000
Frequency {MHz)
Env. /Ins: 24" /563
EUT: Android Thumb FPC
MA: iPPea TV
Fowsr Rating: DC 5% From TV Input AC 1Z20V/c0H=
Test HMNode: i
Operator - FoOX
HMemo :
pol: WERTICAL
Freo. Reaodinog CakbLos AntFaoc PreFao Measured Limit Leblo) o Remark
MH= dBuW dE dB/m (=0 ABuvW/m  dABuWVsSm dE
1 3ITF.V6 37 .57 O.33 13.01 I0.13 I0.33 40 .00 —=2.17 oF
= a0 .07 43 .70 o.49 1z.66 Z0.16 26.869 40 .00 —13.31 P
3 121.185 49 .23 a.7o 10.30 30.z20 30.035 43 .50 —13 .47 el 3
4 zZ05.57 4z .09 a.99 10.75 30.z20 23 .63 43 .50 —-19.857 2F
5 378.23 42 .69 1.30 14.55 30.11 Z25.46 46 .00 —17.54 2F
6 603.12 49 .31 1.45 15 .45 I0.o0o0 I2.=27 46 .00 —6.73 oF

MNote: 1. All readings are Quasi-peak values.

2. Measured = Feading 4+ Antenns Factor + Cable Loss — Amp Factor.

3. The emwission lewvels that ate Z20d4dB helow the officisal limit are not reported.
3‘:'Lewal (dBuVIm) Diate: 2012-08-15
TO
60

FCC PART 158
50
[
40 I
30
20
10
630 50 100 200 500 1000
Frequency (NMHz)
Env. /Ins: 24T/ 56%
EUT: Android Thuwl FOC
MST: iPPea TV
Power Rating: DC 5W From TW Input AC 120W/S50H=
Test Mode: o
COperator: FioE
Memo :
pol: HORIZOMTAL
Fredg. Reading CablLos AncFac FreFac Measured Limit Crrer Eemark
HMH= dBuW dE dB/ m AE dEuW/m  dBuW/m dE
1 31.949 39.26 a.37 1=z.32 30.1=2 21.53 40.00 —15.17 oF
Z S4.25 I5.54 O.4a 13 .05 I0.15 Z21.20 40.00 —15.10 Qp
3 7a.47 43 .51 o.&65 .45 Z0.158 27 .44 40.00 —12 .56 Qp
4 1=26.03 q7.243 o.71 9.55 30.z0 27.30 43 .50 —16.z0 oF
5 364.65 47 .54 1.14 13.47 30.1=2 33 .03 46.00 -1z .97 oF
& 605.12 41 .70 1.45 15.45 Z0.00 31.63 46.00 —14.37 oF

Note: 1. All readings are CQuasi-peak wvalueses=s.

2. Measured = Feading + Antenna Factor + Cakble Loss — Amp Factor.

3. The emission levels that ate Z0dE kbelow the official limit are not reported.

Note:

Pre-scan all mode and recorded the worst case results in this report (802.11g Channel 6).
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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5.5.9. Results for Radiated Emissions (1GHz~10th Harmonic)

802.11b
Channel 1
Read Ant. Pre. Limit Over
Hﬁg dlléi\\/ﬁlm Level Fac Fac Cagig 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4824.12 47.67 4571 33.06 35.04 3.94 74 -26.33 Peak Horizontal
4824.23 39.21 37.25 33.06 35.04 3.94 54 -14.79 | Average | Horizontal
4824.12 48.24 46.28 33.06 35.04 3.94 74 -25.76 Peak Vertical
4824.25 40.12 38.16 33.06 35.04 3.94 54 -13.88 | Average Vertical
Channel 6
Read Ant. Pre. Limit Over
mg dEleJ\\//e/II'n Level Fac Fac C"";BL"S Line b | B | Paliiss
dBuV dB/m dB dBuV/m dB
4874.65 47.86 45.89 33.16 35.15 3.96 74 -26.14 Peak Horizontal
4874.65 36.09 34.12 33.16 35.15 3.96 54 -17.91 | Average | Horizontal
4874.65 46.28 4431 33.16 35.15 3.96 74 -27.72 Peak Vertical
4874.65 35.76 33.79 33.16 35.15 3.96 54 -18.24 | Average | Vertical
Channel 11
Read Ant. Pre. Limit Over
Eﬂrﬁg dllgi\\lﬁlm Level Fac Fac Cagé 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4924.37 46.36 44.26 33.26 35.14 3.98 74 -27.64 Peak Horizontal
4924.37 34.78 32.68 33.26 35.14 3.98 54 -19.22 | Average | Horizontal
4924.37 45.27 43.17 33.26 35.14 3.98 74 -28.73 Peak Vertical
4924.37 34.05 31.95 33.26 35.14 3.98 54 -19.95 | Average | Vertical
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802.11¢g
Channel 1
Read Ant. Pre. Limit Over
Hﬁg dll.sai\\/ﬁ:n Level Fac Fac Cagé 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4824.75 47.33 45.37 33.06 35.04 3.94 74 -26.67 Peak Horizontal
4824.96 37.58 35.62 33.06 35.04 3.94 54 -16.42 | Average | Horizontal
4824.75 46.70 44.74 33.06 35.04 3.94 74 -27.3 Peak Vertical
4824.96 35.65 33.69 33.06 35.04 3.94 54 -18.35 | Average | Vertical
Channel 6
Read Ant. Pre. Limit Over
Eﬂrﬁg dllgi\\//(jlm Level Fac Fac Cagi;J 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4874.38 48.25 46.28 33.16 35.15 3.96 74 -25.75 Peak Horizontal
4874.38 40.13 38.16 33.16 35.15 3.96 54 -13.87 | Average | Horizontal
4874.38 47.74 45.77 33.16 35.15 3.96 74 -26.26 Peak Vertical
4874.38 41.42 39.45 33.16 35.15 3.96 54 -12.58 | Average | Vertical
Channel 11
Read Ant, Pre. Limit Over
med | Eevel | Level Fac Fac | C0Los | iine i | s | 2slmse
dBuV dB/m dB dBuV/m dB
4924.85 50.82 48.72 33.26 35.14 3.98 74 -23.18 Peak Horizontal
4924.85 41.28 39.18 33.26 35.14 3.98 54 -12.72 | Average | Horizontal
4924.85 48.32 46.22 33.26 35.14 3.98 74 -25.68 Peak Vertical
4924.85 42.39 40.29 33.26 35.14 3.98 54 -11.61 | Average Vertical
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802.11n HT20

Channel 1
Read Ant. Pre. Limit Over
,I\:Arﬁg dE?J\\//(?Im Level Fac Fac Cagé 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4824.75 45.33 43.23 33.06 35.04 3.94 74 -28.67 Peak Horizontal
4824.96 35.84 33.74 33.06 35.04 3.94 54 -18.16 | Average | Horizontal
4824.75 44.29 42.19 33.06 35.04 3.94 74 -29.71 Peak Vertical
4824.96 34.63 32.53 33.06 35.04 3.94 54 -19.37 | Average Vertical
Channel 6
Read Ant. Pre. Cab.Lo Limit Over
rﬂrﬁg dgﬁ\\/ﬁlm Level Fac Fac S Line limit Remark | Pol/Phase
dBuV dB/m dB dB dBuV/m dB
4874.42 46.8 447 33.16 35.15 3.96 74 -27.2 Peak Horizontal
4874.42 36.29 34.19 33.16 35.15 3.96 54 -17.71 | Average | Horizontal
4874.42 45.33 43.23 33.16 35.15 3.96 74 -28.67 Peak Vertical
4874.42 35.66 33.56 33.16 35.15 3.96 54 -18.34 | Average Vertical
Channel 11
Read Ant. Pre. Limit Over
Fred dl'éi‘\’/% Level Fac Fac | 010 | Line i | Remeds | sl
dBuV dB/m dB dBuV/m dB
4924.68 49.61 4751 33.26 35.14 3.98 74 -24.39 Peak Horizontal
4924.68 40.34 38.24 33.26 35.14 3.98 54 -13.66 | Average | Horizontal
4924.68 47.88 45.78 33.26 35.14 3.98 74 -26.12 Peak Vertical
4924.68 41.93 39.83 33.26 35.14 3.98 54 -12.07 | Average | Vertical
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802.11n HT40

Channel 3
Read Ant. Pre. Limit Over
,I\:Arﬁg dE?J\\//(?Im Level Fac Fac Cagé 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4844.46 44.14 42.18 33.06 35.04 3.94 74 -29.86 Peak Horizontal
4844.46 37.3 35.34 33.06 35.04 3.94 54 -16.7 Average | Horizontal
4844.46 42.45 40.49 33.06 35.04 3.94 74 -31.55 Peak Vertical
4844.46 35.67 33.71 33.06 35.04 3.94 54 -18.33 | Average Vertical
Channel 6
Read Ant. Pre. Cab.Lo Limit Over
rﬂrﬁg dgﬁ\\/ﬁlm Level Fac Fac S Line limit Remark | Pol/Phase
dBuV dB/m dB dB dBuV/m dB
4874.29 47.73 45.76 33.16 35.15 3.96 74 -26.27 Peak Horizontal
4874.29 37.36 35.39 33.16 35.15 3.96 54 -16.64 | Average | Horizontal
4874.29 46.15 44.18 33.16 35.15 3.96 74 -27.85 Peak Vertical
4874.29 35.44 33.47 33.16 35.15 3.96 54 -18.56 | Average Vertical
Channel 9
Read Ant. Pre. Limit Over
Fred dl'éi‘\’/% Level Fac Fac | 010 | Line i | Remeds | sl
dBuV dB/m dB dBuV/m dB
4844.29 50.52 48.42 33.26 35.14 3.98 74 -23.48 Peak Horizontal
4844.29 41.01 38.91 33.26 35.14 3.98 54 -12.99 Average | Horizontal
4904.54 47.36 45.26 33.26 35.14 3.98 74 -26.64 Peak Vertical
4904.54 41.47 39.37 33.26 35.14 3.98 54 -12.53 Average Vertical
Notes:

1. Measuring frequencies from 9k~10th harmonic (ex. 26GHz), No emission found between lowest

internal used/generated frequency to 30 MHz.
2. Radiated emissions measured in frequency range from 9k~10th harmonic (ex. 26GHz) were made with
an instrument using Peak detector mode.

3. Data of measurement within this frequency range shown ** --- ”” in the table above means the reading of

emissions are attenuated more than 20dB below the permissible limits or the field strength is too small
to be measured.
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5.6. Conducted Spurious Emissions

5.6.1. Standard Applicable

According t0§15.247 (d): Output power was measured based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits.

5.6.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of the spectrum analyzer.

Spectrum Parameter Setting
Detector Peak
Attenuation Auto
RB / VB (Emission in restricted band) 100KHz/300KHz
RB / VB (Emission in non-restricted band) 100KHz/300KHz

5.6.3. Test Procedures

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set
to 100 kHz. The video bandwidth is set to 300 kHz

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels.

Preliminary tests on individual chains, and on all chains with a combiner, were performed.
The worst-case configuration was with a combiner, therefore final test were performed with
all chains feeding a combiner.

5.6.4. Test Setup Layout

This test setup layout is the same as that shown in section 5.4.4.

5.6.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

5.6.6. Test Results of Conducted Spurious Emissions
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802.11b

Low Channel
= Agilent

#ftten 10 dB

4

- IS A

__._‘__._.I - ‘-'-..'-"I'm"'*"*'- A T e
Yo ik by

Middle Channel
2 Agilent

#ftten 18 dB

Freq/Channel

Center Freq
13.01560808 GHz

Start Freq
30.0000060 MHz

Stop Freq
26.0000000 GHz

CF Step
2.59700000 GHz
Auto Man

Freq Offset
0.000600680 Hz

Signal Track
On Off

Copyright 2000-2007 Agilent Technologies

Freg/Channel

Center Freq
13.8150808 GHz

Start Freq
SB.BABAGAE MHz

Stop Freq
260000008 GHz

CF Step
2.59768660 GHz
Auto Man

Freg Offset
000060660 Hz

Signal Track
On Off

Copyright 2080-2007 Agilent Technologies
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High Channel
% Agilent Freq/Channel

Center Freq
13.81560008 GHz

#ftten 18 dB

StartFreq
30.0000008 MHz

Stop Freq
26.0800860 GHz

CF Step
259700680 GHz
Auto Man

Freq Offset
000000068 Hz

Signal Track
0n 0ff

Copyright 2000-2007 Agilent Technologies
802.11g

Low Channel
4 Agilent Freq/Channel

TP N Center Freq
#hitten 10 dB UB <51 50000 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

4

5) pPeN
| . A, | L
| L.,."'\.L,VL_H___,IP__. e b gl

b

CF Step
259700680 GHz
Auto Man

Freq Offset
B.ARGAREAR Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies
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Middle Channel
4 Agilent Freg/Channel

ten 10 dR WM Center Freq
#hitten 10 dB - UB <51 50000 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

4

. _.,-.,,-? L

J e T e
-._ﬁ"\.—"r‘r-._h".'.f" i "

CF Step
259700680 GHz
Auto Man

Freq Offset
B.ARGAREAR Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies

High Channel
4 Agilent Freg/Channel

ten 10 dR M8 Center Freq
#hitten 10 dB ' UB <51 50000 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

CF Step
259700680 GHz
Auto Man

Freq Offset
B.ARGAREAR Hz

. Signal Track
R O Off

Copyright 2000-2007 Agilent Technologies
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802.11n HT20

Low Channel
# Agilent

#Atten 16 dB

Middle Channel
#- Agilent

-, L
.._,I.*_,_r.l_.,h..,.l [ 1’-""r.9ﬁ.+.u,.-

Freq/Channel

Center Freq
13.8158080 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

o
R . B e W
e WL LT e e T o]

4
T TR

CF Step
259700680 GHz
Auto Man

Freq Offset
B.ARGAREAR Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies

Freq/Channel

Center Freq
138150088 GHz

StartFreq
J0.BRGARAE MHz

Stop Freq
26.0000000 GHz

CF Step
259708800 GHz
Auto Man

Freq Offset
B.AABAGRAR Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies
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High Channel
4 Agilent Freg/Channel

Center Freq

#Atten 10 dB 130156008 Gl

Start Freq
30.0000080 MHz

Stop Freq
26.0000008 GHz

T
ke ot P L P A W
A 5}11.%.‘ 4,,.,,«"'-- T M T e

CF Step
259768680 GHz
Auto Man

Fregq Offset
0.06006688 Hz

Signal Track
On Off

Copyright 2000-2007 Agilent Technologies
802.11n HT40

Low Channel
4 Agilent Freg/Channel

Center Freq

#Atten 10 dB 130156008 Gl

Start Freq
30.0000080 MHz

Stop Freq
26.0000008 GHz

A

LY,
1 PR WA T LT |
o ,.,.,____,a.u'r Tty g T e

CF Step
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Fregq Offset
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Signal Track
On Off

Copyright 2000-2007 Agilent Technologies
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Middle Channel
- Agilent Freq/Channel

Center Freq
13.81580808 GHz

StartFreq
30.8000008 MHz

Stop Freq
26.0000080 GHz
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P
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Signal Track
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Copyright 2000-2007 Agilent Technologies

High Channel
4 Agilent Freq/Channel

ten 10 dR N Center Freq
#htten 10 dB - UB | -5150000 GHz

StartFreq
30.8000008 MHz

Stop Freq
26.0000080 GHz

4 R
ey = e, R, U et A e e
s I A T T e T T
r ""'-H-Q..r-—-.v"'""' " .-.,'m.”_ﬁ_'_,,_‘_ At

it
Lo weT—

CF Step
259766000 GHz
Auto Man
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Copyright 2000-2007 Agilent Technologies
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120

60

]

mewnp

120

60

]

b WM R

5.6.7. Test Results of Band Edge Emissions
802.11b Low Channel

Lewvel {dBuWimj)

Date: 2012-08-21

5C PE

2310 2333. 2356. 2379, 2402, 2425
Frequency {MHz)
Site no. EF Chamber Data no. 3
Di=. S Ant. 3m 2011 3115 4530 Ant. pol. : VERTICAL
Limit FCC PART 15C PEALE
Env. / Ins. 23*C/84% Engineer : Leo-Li
Ant . Calle Arnp . Emission
Frec. Factor loss=s Factor RPeading Lewe 1l Limits Marcrin Femark
(MH=) [=h= )] [g=0=31 (dE] [ = N=RERT] (ABUWAm)  dABuv S m) [AE]
2323 .570 =27.86 5.89 3% .93 wo.ag 69 .31 V4 .00 4 .59 Feak
2390.000 =27.968 &6.01 3.9 S55.5z2 S55.05 74 .00 15.25 Feak
E3992.700 =27.9a8 &.01 S3.39 TE .73 Tz .27 74 .00 1.73 Feak
Z400.000 =27 .96 6.01 3% .39 65 .17 67 .70 V4 .00 B.30 Feak
2413 .270 27.98 &6.03 3.9 109 .02 105 .59 7T1.00 —31.59 Feak
Femarks:
1. Emission Lewel= Antenna Factor + Cakhle Loss —Amp Factor + Readinog.
2. The emi==sinm lewel=s that =are 2O0AF helnwm the afficial lbimit are nnt rennrted.
Lewel {(dBuvim) Date: 2012-08-21

3
/f FCC PART 15C A
L
S T
2
2310 2333. 2356. 2379 2402. 2425
Frequency (MHz)
Site no. : RF Chauber Data no. = 4
Dis. / Ant. D 3m Z2011 3115 4550 Ant. pol. : VWVERTICAL
Limit : FCC PART 15C Aw
Env. / Ins. : 23%C/54% Engineer : Leo—-Li
Ant o Calhle Arnp . Emission
Freq Factor los= Factor Reading Lewvel Limits=s Margin Remark
(MH=) (AE 1) [g=8=01 (dE) (dABuv) (ABUW S m) dBuWs ) [g=8=01
2322 .305 =27.86 5.829 S3.43 S0O.4= EISIRrE S4 .00 d.=Za verage
2320.000 =27.9a8 &.01 S3.39 33 .35 435 .91 S4 .00 10.09 verage
23895 .205 =27.9a8 &.01 S3.39 S5 .31 55 .93 S4.00 —11.249 verage
Z2400.000 =27.9a8 &.01 S3.39 S55.19 S7.7E S4 .00 -3 .7E verage
Z2411.=200 =7.95 &6.03 S3.39 105.36 103.93 S4.00 —50.93 rerage
Remark=

Emis=sion Lewvel=

Antenna Factor + Cakble Loss

—hrmp Factor + Readino.

The emission lewels that are Z20d4dAE below the official limitc are not reportced.
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Lewvel {(dBuv'm)
120

Drate: 2012-08-21

T 15C

PEAK

G0

o0

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. EF Chamber Datca no. : 1=}
Dis. / Ant. 3m 2011 3115 45850 Ant. pol. HORIZCONTAL
Lirmit FCC FPART 15C PEAK
Env. / Ins. 23*C/54% Engineer Leo—-Li
Ant . Cakhle Arnp . Emission
Freo Factor loss Factcor Reading Lewe 1l Limics Marcin Remark
(MH=) (=8 =] [g=R=31 [f=3=R1 [=N=REREN] (ABWW m) dABui A m) [f=N=R]
1 2324 .6005 Z7.806 S.g99 S .a33 61. 63 cO.95 7 .00 13 .05 Feak
= Z2390.000 =27 .96 6.01 34.99 49 .91 a5 .99 74 .00 25 .06 FPeak
3 2397.745 =27.96 &.01 el T 13 641 .53 61.37 7 .00 S.63 FPeak
3 Z2400.000 =27.96 &.01 T3 . 33 &1.31 s0.549 74 .00 13 .16 Feak
= £2410.555 27.95 &.03 T3 .33 100.97 100.54 F42.00 —=Zs5.54 Feak
Remark=s:
1. Emis=sion Lewel= Antennsa Factor + Calble Loss —onp Factor + Reading.
2 The emission lewels that are Z204AE below the offici=l limit smre not reported,

Lewel (dBu'v'im)

Drate: 2012-038-21

120
bl
60 3
] FCC PART 15C
i
1
2
o 2310 2333. 2356. 2379 2402 2425
Frequency (MHz)

Site no. : RF Chamber Data no. : G

Dis. / Ant. T 3m 2011 3115 4530 Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C AW

Env. / Ins. : 23*C/54% Engineer : Leo—-Li

Ant . Calble Arap - Emission

Freo Factor loss Factor Readino Lewre 1 Limitcs Marcrin Remark

(MH=) [AE 1) [g=0=31 [g=0=31 (=R ] (ABEuW ) dBui s m) [f=N=0]1
1 2322 .650 Z7.506 5.89 S43.493 4z .35 41 .87 5S4 .00 12 .33 rerage
= 2320.000 =Z7.945 Ss.01 S3.493 I9.17 IS .70 5S4 .00 15.30 rerage
el 23895 .205 Z27.946 Ss.01 S3.493 S55.35 S7.91 5S4 .00 -3 .91 rerage
<3 z400 . 000 =27 .95 s.01 543 .93 S0.33 a9 .54 54 .00 %4 .13 rerage
k=] 2411 .z00 Z27.93 s.03 o493 .493 97 .33 Ss.90 54.00 —az2 .90 brerage

Remar ks :
1 Emission Lewel= Antenna Factor + Cable Loss —ALmp Factor + Reading.

The emission lewels that are Z20dE below the

official limit are not reported.,
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120

60

1]

[ S

120

60

]

802.11b High Channel

Level (dBuWimj) Date: 2012-08-21

1
A FCC PART 15C PEAK
3
%wwm4mwm»dﬂwwﬂwﬁh¢w$Wmewwvvm¢#
2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. EF Chamber Data no. : Z3
Dis. / Ant. 3m 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCCZ FPART 15C FELE
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant . Cable Amnp . Emission
Freg. Factor loss= Faoctor Reasding Lewe=1 Limits Marogin Remark
(MH=1 (dEAm) [=N=] (dE] (dEuW) (ABEuWAm) dBEuv S m) (dE}
2463 .500 285.05 6.1z I4.45 102.33 102.65 T4.00 —-35.65 Fealk
2433 .500 25.03 5.15 343.45 55.88 E5.66 74 .00 15.349 Pealk
Zz455.400 =25.05 6.15 34.495 56.53 S6.61 74 .00 17.39 Feak
2500.000 =25.10 5.15 343.45 S54.561 54,47 74 .00 19.53 Pealk

Femarks=:
Emission Lewvel= Antenns Factor + Cable Loss —Amp Factor + Reading.
The cmwission lewels that are 2Z04AE below the officisl limit sare not reported.

Lewvel {(dBuvim) Date: 2012-08-21

FCC PART 15C AV
2 E
2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. : RF Chamnber Data no. : =4
Iis. / Ant. : 3m 2011 3115 4550 Ant. pol. : WERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
Ant. Cable Amp . Emis=sion
Freg. Factor lo== Factor Reading Lewe 1l Limits= Margin Remark
(MH=z) (dE/m) (dAE) (dE) [ABuWV) (dBEuW/m) dEuVs/m) (dE)
2461 .220 =Z25.05 5.12 34.449 105.52 105.55 S54.00 —-51.55 Lwreracge
2483 .500 =Z5.05 .15 34.45 43 .96 43 .73 54 .00 10.26 Lwreracge
2500.000 =Z5.10 6.15 34.45 42 .60 4z .43 54 .00 11.57 Lwreracge
FEemarks:
1. Emis=sion Lewvel= Antenns Factor 4 Cable Loss —Lmp Factor + Reading.

2. The emission levels that are Z0AE below the official limit are not reported.
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Lewvel {(dBuv'm)

Drate: 2012-08-21

120
1
FCC PART 15C PEAK
60"//
2 3
02450 2462. 2474, 2486. 2493, 2510
Frequency {MHz)

Site no. RF Chamber Data no. : =25

Iis. / Ant. S3m 2011 3115 4550 Ant. pol. HORIZONTAL

Limit FCC FPART 15C PEAK

Env. / Ins. 23*C/54% Engineer Leo—-Li

Ant . Cable Arnp . Emission

Freg. Factor loss Factor Readinog Lewel Limits Margin Remark

(MH=z) (dEAm) (dE) =53] (AW (ABuYW/m) dBEuVsr)  (dE)
1 24653 .5320 Z25.05 6.1z 343.495 10z .07 101.79 74.00 —=7.79 Feak
=4 2453 .500 2&5.085 G6.15 33.45 SO0.41 S0.19 T4 .00 23 .81 Fealk
3 2499 .800 2&.10 0.1 J3.45 51.a57 S51.50 74 .00 22 .50 Feal
<3 2500.000 25.10 6.135 343.45 E0.53 E0.386 74 .00 23 .64 Peal

Femarks:
Emission Level=

Lewvel (dBu'm)
120

Antenna Factor + Cable Loss
The emission lewvels that are Z0dAE below the officiasal limit sare not reported,

—oLmp Factor + Reading.

Date: 2012-08-21

60
s FCC PART 15C AV
L W
2 !
o 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. REF Chamber Data no. : 26
Dis. / Ant. 3m 2011 3115 4580 Ant. pol. HORIZCONTAL
Limit FCZCZ PART 15C 4w
Env. / Ins. 23*C/54% Engineer Leo—-Li
Ant. Cable Arnp . Emission
Frec. Factor lo== Factor Reading Lewe 1l Limits= Margin Remark
(MH=z)] (dE/m) (dE) (dE) (ABuUW) (dBuW/m] dBEuYW/m) (dE)
i 2461 .2580 25.05 6.1z 34.44 25.04 a7 .77 54.00 —-43.77 Arerage
2 2483 .500 25.08 5.15 34.45 38.64 38.42 54 .00 15.58 Awrerage
] Z500.000 25.10 5.15 34.45 35.05 37.588 S54.00 16.12 Lwerage
Femarks:
1. Emission Lewvel= Antennas Factor + Cable Loss —Amp Factor + Reading.

The emission lewvels that are Z0d4dE belo

w the officiml limit are not reported,
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802.11g Low Channel

Lewvel {((dBuvW/m)

Date: 2012-08-21

120
bl
4
. MFcc PART 15C| PEAK
¥

1 Fid

60 fore=]
o 2310 2333, 2356. 2379 2402, 2425
Frequency (MHz)

Site no. : RF Chamber Data no. : =27

Diz. / Ant. @ 3m 2011 3115 4550 Ant. pol. WERTICAL

Lirmit : FCZ PART 15C PEAK

Env. / Ins. 23*C/54% Engineer Leo—-Li

aAnt o Calble Arnp Emission

Freg Factor lo=ss Factor RPeading Lewvel Limits Margin Remark

(MH=) (dBsmm) [¥=0=31 [f=0:3] (B (ABuYSm) dBuWAm) (dB)
1 Z2315.750 =27.83 5.89 34 .43 67 .1z BH.31 74 .00 V.59 Feak
2 Z2389.695 =27.96 s.01 I3.9243 TEZ .36 7l1.59 74 .00 = .11 Feak
3 Z2390.000 =27 .96 B.01 34 .39 B3 .76 69 .29 74 .00 4 .71 Feak
<3 Zz4d00.000 =27.96 s.01 I3.9243 S22 .97 Sz .00 74 .00 —S .00 Feak
k=] 2417 .1s0 27 .98 s.03 I3 .99 109.2339 105 .95 73,00 —34.9a5 Feal

1. Emission Lewvel=

Lewvel {((dBuvW/m)

Antenna Factor + Cable Loss
2. The emission levels that sre Z204dE kelow the

—hmp Factor + Reading.

officisl limit sire not reported.

Date: 2012-08-21

120
4
3
60
FCC PART 15C AW
1
Jﬁw
o 2310 2333. 2356. 2379 2402. 2425
Frequency (MHz)

Site no. : RF Chamber Data no. = 28

Di=. / Ant. : 3m 2011 3115 4550 Ant. pol. WERTICAL

Limit : FCZ FPART 15C AV

Env. / Ins. 23*CS549% Engineer Leo—-Li

int . Cable A . Emis=sion

Frecg. Factor loss Factor Reading Lewe 1l Limits Margin Remark

(MH=z) (dE/m) X=8=3] (dE) [R=h=REATEY (ABuUY/m) dBEuvsr) (dE)
1 2317 .475 27.83 5.89 34.433 49 .51 45 .90 E4 .00 &5.10 hrerage
2 2390.000 27.96 .01 34.44 sE0.94 sE0.47 E4 .00 3 .53 hrerage
3 2400.000 27.96 .01 34.44 63 .25 52 .75 E4 .00 -5 .73 hrerage
3 2405.795 27.985 &.03 343.31 95.73 a5.30 E4.00 —41.30 Arerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss

—Amp Factor + Reading.

Z. The emission lewels that are 204AB below the officisl limit are not reported.
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Level (dBuWim})
120

Date: 2012-08-21

2PCC PART 154 PEA

k!

]

2310 2333. 2356. 2379, 2402 2425
Frequency {(MHz)

Site no. EF Chamber Data no. : Z9

Dii=. [/ Ant. 3m 2011 3115 4580 Ant. pol. : HORIZONTAL

Limit FZC PART 15C PEAK

Env. / Ins. 23 *C/54% Engineer : Leo—-Li

Ant . Calkhle Arop . Emission

Frecg. Factor loss Factor Reading Lewe1 Limits Maroin Remark

(MH=) (dBE/m) (dE) (dE) (dEuW) (dEuvW/m) dBEuWsm) (dE)
1 2328.975 27.86 5.89 3d.413 S59.491 S58.73 7a .00 15.27 Pealk
= Z390.000 Z27.9456 a.01 34 .99 a0 .55 60.11 74 .00 13 .59 Fealk
el Z23895.8895 Z7.946 as.01 S0 33 e T 1-1 73 .95 74 .00 o.os Feak
<3 =Zz4d400.000 =Z7.96 s.01 S3.33 T3 .96 73 .99 74 .00 o.51 Feak
= 2415.800 =27.98 .03 3.3 101.0z2 100.59 71.00 —=Z26.59 Pealk

FEemarks:
1. Emission Lewel=

Lewvel {(dBuvim)

Antenna Factor + Cakble Loss
2. The emission lewvels that are Z20d4dE below the official limit are not

—hmp Factcor + Reading.
rewported.

Drate: 2012-038-21

120
4
60
24 FE€C PART 15C
q
o 2310 2333. 2356. 2379 2402. 2425
Frequency (MHz)
Site no. : RF Chamnber Data no. : 30
Iis. / Ant. i 3m 2011 3115 4550 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C Aw
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
int . Cable Lynp . Emis=sion
Freg. Factor lo=ss Factor Reading Lewel Limits Margin Remark
(MH=z) (dBEsm) (dE) (dE) {AEuw) (dBuY/m) dBEuVsm) (dB)
1 2317 .130 27.83 5.859 33,43 41 .0z 40 .31 54 .00 13 .569 hrerage
= 2390.000 Z27.946 a.01 343.4349 43 .59 43 .12 54 .00 10.38 hrerage
3 2400.000 Z7.946 a.01 343.4349 55.51 5E5.34 54 .00 —1.34 hrerage
<3 2405.795 27.93 a.03 S3.349 28.70 S55.27 54.00 —-34.27 hArerage
Remarks:

1. Emission Lewvel=

Antenna Factor + Cakble Loss

—hmp Factor + Reading.

2. The emission lewels that are Z00AE khelow the officisl limit are not reported.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

802.11g High Channel

Lewel (dBuWin)y Date: 2012-08-21
120
1
. FCC PART 15C PEAK
b
60
A
hortlost et Ao, e e
o 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)
Jite no. : RF Chamber Data no. 37
Di=. / Ant. : 3m 2011 3115 4530 Ant. pol. : WERTICAL
Limit : FCCZ FPART 15C PELE
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
Ant . Calale Lynp . Emis=zion
Freg. Factor lo=s Factor Peading Lewe=1l Limits Margin Pemark
(MH=z)] (dESm) (dE) (dE) {ABwuY) (dBuWAm) dBuVAm) (dE)
1 249451.5320 25.05 a.12 33.415 109.39 109.11 74.00 —-35.11 Pealk
z 2453 .500 25.03 a.15 J%.45 To.7o TO.45 74 .00 3 .52 Feal
3 2454 .0z2z0 2G.03 a.15 J%.45 T1.54 71,42 74 .00 Z .53 Feal
3 Z2500.000 2&5.10 a.15 I%.45 S54.30 54.13 74 .00 12.57 Feak

Remarks:
1. Emission Lewvel= Antenna Factor + Cakbhle Loszs —Anmp Factor + Reading.
2. The emission lewvels that are Z0AdE below the official limit &are not reported,

Lewvel {(dBuvim) Date: 2012-08-21
120
1
60
FCC PART 15C AV
ng
\\\x____________#;_ﬁ______uﬂ___
o 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. : RF Chamnber Data no. : 45
Iis. / Ant. : 3m 2011 3115 4550 Ant. pol. : WERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
Ant. Cahle Amp . Emi=ssion
Frec. Factor loss Factor Reading Lewe 1l Limit= Margin Remark
[{MH=z)] [(dEfm) [W=h=x] (dB) [W=N=ARATY] (dBEuW/m)] dBuV:s/m) (dB)
1 Z24566.650 25.05 5.12 33.45 Qa6.00 95.7:2 S54.00 —41.7=2 brerace
2 2483 .500 28.08 6.15 34.45 E0.18 49 .96 54 .00 4.04 Arerage
3 Z2500.000 =25.10 5.18 33.45 4z .43 4z .26 54 .00 11.74 bwrerage

Femarks:
1. Emission Level= Antenna Factor 4+ Cable Loss —bAmp Factor + REeading.
2. The emission lewvels that are Z04AEB below the official limit are not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: 066-1P10

Lewvel {(dBuv'm)
120

Drate: 2012-08-21

FCC PART 15C PEAK
M
" kahﬁ“ﬂmﬂmvw*+ﬁhwwﬁ
e e I WU TN BPNRLY
o 2450 2462. 2474, 2486. 24938. 2510
Frequency (MHz)
Site no. : RF Chamber Data no. : 39
Di=. / Ant. HERcS 1] 2011 3115 45350 Ant. pol. HORIZCOMNTAL
Limit : FCCZ FPART 15C PELK
Env. / Ins. 23*C/54% Engineer Leo—-Li
Ant. Cakble Amp . Emission
Fredg. Factor los=s Factor FEeading Lewvel Limitcs Margin Eemark
(MH=z) (dE/m) (dE) (dE) { dEuW) (dBuW/m) dBEuWAm)  (dE)
1 Z24g5.000 2&58.05 G.12 34.45 i10o0.97 100. 69 74.00 —-26.69 Peak
b= 2453 .500 Z25.038 5.15 I41.45 Bz .85 B2 .66 T4 .00 11.354 Feak
3 Z2500.000 2Z25.10 B.15 34.45 50.19 S50.0z2 74 .00 23 .95 Peak

FEemarks=:

1. Emission Lewel= Antenns Factor + Cakble Loss —Amp Factor + Reading.
2. The emission lewvels that are 2Z20dAB below the official limit are not reported,.

Level (dBuWim)

Drate: 2012-08-21

120
1
60
FCC PART 15C AW
2
]
o 2450 2462. 2474, 2486. 2498. 2510
Frequency {MHz)
Site no. : REF Chamber Data no. = 50
Dis. / Ant. @ Sm 2011 3115 4550 Ant. pol. : HORIZONTAL
Limit : FCZC PART 15C 4w
Env. 7/ Ins. 23*C/54% Engineer : Leo—-Li
Ant . Cahle Amp . Emission
Freg. Factor lo=s= Factor Reading Lewe 1l Limits= Margin Remark
[MH=z] (dBESm) (dBE) [=Nzn] {ABuW) (dBuV ) dBuW m)  (dE)
1 24587 .700 25.05 B.12 34.45 S55.16 57 .53 54.00 —-33.85 brerage
2 2483 .500 28.08 5.15 34.45 43 .03 4z .81 54 .00 11.19 Awverage
3 2500.000 =Z5.10 B.15 34.45 37.56 37.69 54.00 16.31 brerage

REemarks:

1. Emission Lewvel= Lntenna Factor + Cable Loss —Amp Factor + Reading.
2. The emission lewvels that sare Z0dAE below the officisl limit are not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: 066-1P10

Report No.: LCS120811057QF

802.11n HT20 Low Channel

Level (dBuWim)

Date: 2012-08-21

120
5
| s ECC PART 15C PEAK
1
GOW
o 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. : RF Chamber Data no. 73
Dis. / Ant D 3m Z011 3115 4550 Ant. pol. WERTICAL
Limit : FCC PART 15C FELE
Env. 7 Ins : 23 FCS54% Enginesxr Leo—-Li
Ant Cakble Arnp . Emission
Freo Factor loss Factor Readino Leswre 1 Limitcs Marcin Remark
(MH=) =8 =] (B [E=N=]] [=N=REATR] (ABuUW A m) ABuW S m) (=R =N
1 Z23zZ28.055 27.80 S5.59 S .23 57 .55 6E .87 - e ] V.13 Feak
= =235829.695 Z7.946 S.01 T3.a293 71.945 71i.49 74 .00 =Z.51 Feak
3 Z2330.000 =27 .94 c.01 e ] TO.e3 va.zz - e ] 3.7E Feak
<3 =2400.000 =Z7.946 S.01 T3.a293 S1.67 S1l.z0 74 .00 —-7.z0 Feak
i 2409 .49475 =Z27.935 &.03 Z4.499 105.69 105.z26 T4.00 —353494.26 FPeak
Remarks:
1 Emission Lewel= fntennasa Factor 4+ Cabhle Loss —Amnmp Factor 4+ Resddirnog.
2 The emission lewvwels that are Z0dBE below cthe officisl limitc are not reportced.,
Lewel {dBuWm) Date: 2012-08-21
120
4
3
60 L
FCC PART 15C AV
1 3
]
2310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)
Site no. : RF Chamber Data no. 73
Di=s. / Ant. @ 3m Z011 3115 4550 int. pol. : WERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
Ant . Calhle Arap . Emi=ssion
Fredg. Factor lo== Factor Readino Leweal Limit= Maroin Femark
(MH=)] (dBE/m) [(dE] [dE) (B (dEuWAm) dBuvsm) (dB)
1 Z2317.130 27 .83 5.89 I3 .93 45 .16 a7 .35 5S4 .00 s.55 Avreracge
= Z390.000 =27 .96 s.01 I3 .33 sSo.z7 49 .50 S4 .00 G.z0 Averacge
e Zga00. 000 =27 .96 s.01 I3 .33 e0.5a8 e0 .09 S4 .00 —&6.09 Averacge
<3 2217 .5870 =27 .95 &.03 I3 .33 93 .59 93.16 S4.00 —-339_.16 Averacge
Remarks:
1. Emis=sion Lewvel= Lnrenna Facrcor + Cable Loss —Aomp Factor + Reading.
Z. The emission lewels that are Z0dE bhelow the official limit are not reportced.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..

Page 51 of 63




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

Lewvel {(dBuvim) Date: 2012-08-21
120
CCPART 15C_PEA
60 1
]
2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no : RF Chamber Data no. : -]
Di= / Ant : 3m 2011 3115 4530 Ant. pol. : HORIZONTAL
Lirmit : FCC PART 15C PELK
Env. / Ins : 23*C/54% Engineer : Leo—-Li
Ant . Calble Arop . Emission
Frec. Factor lo=s=s Factor Reasdinog Le~wr=1 Limit=s Mamroin Remark
(MH=) (dBAmm) IE=8=1] IE=5=1] [ABuwY) (ABUYAm)  dBuW Al (dE)
1 2317.475 Z27.53 5.89 T3.493 S5 .82 S55.11 74 .00 15.59 Feak
= 2389 .695 =27 .96 &.01 Z4.499 63 . 62 64 ._.15 74 .00 2.585 FPeak
3 2390000 =27 .90 c.01 e ] oz . zZ0 B61.73 V. 0o 1z .zZ7 Feak
3 Z4a00 . 000 =27 .90 c.01 e ] 7z .79 Tz .32 V. 0o 1.65 Feak
= £2410.395 Z7.95 S.03 T3.a293 100.1= S9.89 T2.00 —=25.62 Feak
Remar ks =
1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Readinog.
Z. The emission lewels that sire Z200dB helow the officisl limit ars notbt reportedd.,
Level (dBuWimj) Date: 2012-08-21
120
o
(11]
3 FLCC PART 15C
1
L]
2310 2333. 2356. 2379. 2402, 2425
Frequency {MHz)
Site no. : REF Chamber Data no. : 75
Dis. / Ant. : Sm 2011 3115 45850 Ant. pol. : HORIZONTAL
Limit : FCZ FART 15C AWV
Env. / Ins. : 23*C/B4% Engineer : Leoc-Li
Ant . Calble Arp . Emission
Freg. Factor lo=ss Factor Resding Lewe=1 Limits Margin Pemark
(MH=z (dE/m) (dE} (dE} (B (ABEuW/m) dBEuv S m) (dE]
1 2317 .475 27 .83 5.59 T3 .435 I9.95 I9.E25 5S4 .00 14.75 Average
2 2390.000 27.96 a.01 343.4349 43 .67 43 .20 E4 .00 10.s0 Arerace
3 2400 .000 Z7.96 a.01 I3 .349 53.75 53 .28 5S4 .00 0.7z Average
4 2405.680 27.98 a.03 343.4349 s7.02 S5.66 E4.00 —-3Z2.66 Arerace
Remarks:
1. Emission Lewvel= Antenna Factor + Cakble Loss —Amp Factor + Reading.
2. The emission lewvels that sare Z0AE below the officisl limit sre not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: 066-1P10

Report No.: LCS120811057QF

802.11n HT20 High Channel

Lewvel {(dBuv'm)

Drate: 2012-08-21

120
1
) = FCC PART 15C PEAK
T
60
oot cbpsenrard
o 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. RF Chamber Data no. = 53
Iis. / Ant. 3m 2011 3115 4530 Ant. pol. WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Z3WCS54% Engineer Leo-Li
Ant. Cable Aanp . Emission
Freg. Factor lo== Factor Reading Lewe1l Limits Margin Remark
(MH=z) (dESm) [AE) I=i=} [dBuW) (ABuV/m) dBEuvW/m) (dE)
1 =2465.72Z0 25.05 6.1z 34.45 107.56 107 .25 74.00 —-33.25 Feak
2 2453 .500 25.05 5.15 34.45 71.60 71.35 74.00 Z.62 Feak
3 Z2500.000 Z25.10 B.15 34.45 53.23 53 .08 74.00 20.94 Peak
Remarks:
1. Emission Lewvel= Antenns Factor 4+ Cable Loss —Amp Factor + Reading.
Z. The emission levels that are Z0d4dE below the official limit are not reported.
Lewel {(dBulvim) Date: 2012-08-21
120
1
60
FCC PART 15C AV
|
o 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : RF Chamber Data no. 549
Di=. / Ant. : 3m 2011 3115 4530 Ant. pol. : VWERTICAL
Limit : FCC PART 15C AW
Enwv. / Ins. : Z23*C/54% Engineer : Leo-Li
Ant. Cakble Ap . Emis=sion
Freq. Factor loss Factor Reading Lewvel Limits Margin Remark
[MH=z] (dBESm) (dBE) [=Nzn] {ABuW) (dBuV ) dBuW m)  (dE)
1 2467 .100 28.05 6.12 34.45 94,52 94,249 S54.00 —-40.24 Arerage
= 2453 .500 28.03 5.15 34.45 51.286 51.04 54 .00 Z2.968 Average
3 2500.000 =Z5.10 B.15 34.45 41.47 41 .30 54.00 1z.70 brerage
REemarks:
1. Emission Lewvel= Antenna Factor + Calble Loss —Amp Factor + Reading.
2. The emission lewvels that are Z0dE below the official limit are not revnorted.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 53 of 63




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: 066-1P10

Report No.: LCS120811057QF

Lewel {(dBulvim)

Drate: 2012-08-21

120
q
FCC PART 15C PEAK
60
4
O ks L Dt o
o
2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Site no. : RF Chamber Data no. 55
Di=. / Ant. D 3m 2011 3115 4530 Ant. pol. : HORIZONTAL
Lirmit : FCC PART 15C FPELE
Enwv. / Ins. : Z23*C/54% Engineer : Leo-Li
hnt . Cable A . Emis=sion
Frecg. Factor loss Factor Feading Level Limits Margin Remark
(MH=) (dBEAm) (dE) (dE) (dEuv) (dBEuv/m) dBEuv/m) (dE}
1 2455 220 z25.05 6.12 34 .44 100.97 100.70 74.00 —-2Z&6.70 FPeak
Z Z2453 .500 Z2&5.08 6.15 I4.45 a7 .14% GG .92 T4 .00 T.03 Feak
3 2483 .200 25.08 B.15 33.45 a7 . a0 a7 .38 74 .00 5.62Z Feak
g Z500.000 z5.10 6.135 34 .45 51.10 E0.93 74 .00 23 .07 FPeak
Rermarks:
1. Emission Lewel= Antennas Factor + Cakble Loss —Amp Factor + Reading.
2. The emission lewvels that are 2Z0dE kbelow the officiasl limit are not reported.

Lewel {(dBulvim)
120

Drate: 2012-08-21

60
FCC PART 15C AV
=
]
o 2450 2462, 2474. 2486. 2498, 2510
Frequency (MHz)
Site no. : RF Chamber Data no. 56
Di=. /S Ant. @ 3m 2011 3115 4580 Ant. pol. : HORIZCOWTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant . Cahle Amp . Emission
Freg. Factor lo=s Factor Reading Lewel Limits=s Margin Remark
(MH=z)] (dBE/m) (dE) (dE) { dEuW) (dBEuv/m) dBEuv/m) (dEB)
i z467.100 28.05 6.12 34.45 57.78 57.50 54.00 -33.50 Awerage
2 2483 .500 28.08 5.15 34.45 44 .97 44 .69 54 .00 9.31 Awrerage
] Z500.000 2&8.10 6.18 34.45 37.80 37.63 S54.00 16.37 Lwerage
REemarks:
1. Emission Lewvel= Antenna Factor + Calble Loss —Amp Factor + Reading.

2.

The emission lewels that are Z04AE below the official limit are not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC 1D: 066-1P10 Report No.: LCS120811057QF

802.11n HT40 Low Channel

120 Lewvel {(dBuvim) Date: 2012-08-21

] FCC PART 15C P

Totuil '
GOM

]

2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Site no. : RF Chamnber Data no. : =
Iis. / Ant. : 3m 2011 3115 4550 Ant. pol. : WERTICAL
Limit : FCC PART 15C FPEAK
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
hAnt . Calbhle D . Emis=zion
Freg. Factor lo=ss= Faoctor Reading Lewe=1l Limits= Marogin Remark
(MH=z) (dEAm) ==} (dE) {AEuY) (dBuYAm) dBuVSm) (dE)
1 2389.800 27.96 e.01 343.11 T2 .20 T1.73 74 .00 2.27 Feak
z Z2320.000 27.946 a.01 43 .43% 71.35 70,85 74 .00 3.1z Feak
3 Z2400.000 27.946 a.01 43 .43% T2 TS .01 74 .00 —%.51 Feak
4 243z.7S50 25.00 6.06 34.44 103 .95 103 .57 F4.00 —29.57 Feak
Femarks:
1. Emission Lewel= Antenns Factor + Cable LosSs —Lmp Factor + Reading.
2. The emission lewvels that are Z0dE below the ofrficial limit are hnot reporced.
Lewvel (dBuvim) Drate: 2012-08-21
120
]
60
2 FC{4 PART 1 AV
LI —
o 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Jite no. : REF Chamber Data no. : =1u]
Dis. / Ant. T 3m 2011 3115 4550 Ant. pol. : WERTICAL
Limit : FCC PART 15C AW
Enwv. / Ins. : Z23*C/54% Engineer : Leo-Li
Ant . Cahle Amp . Emission
Freg. Factor lo=s= Factor Reading Lewe 1l Limits= Margin Remark
(MH=] (dE/m) (dE) (dE) [ABUW) (ABuV/m] dBEuW/m) [(dE)
1 2390.000 27.96 5.01 34.44 50.51 S50.04 54 .00 3.96 Awverage
2 2400.000 27.96 5.01 34.44 54.23 53.78 S54.00 o.24 Arerage
3 24z9.2580 2§.00 5.06 34.449 20.53 90.15 54.00 -36.15 hverage

Remarks:
1. Emission Lewvel= Antenna Factor + Calble Loss —Amp Factor + Reading.
2. The emission lewvels that sare Z0dAE below the officisl limit are not reported,

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 55 of 63




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: 066-1P10

Report No.: LCS120811057QF

120

60

]

120

60

]

Lewel {(dBulvim)

Drate: 2012-08-21

FCC PART 150

2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Site no. : RF Chamber Data no. Sz
Di=. /S Ant. @ 3m 2011 3115 4580 Ant. pol. : HORIZCOWTAL
Limit : FCC PART 15C PELK
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant . Cahle Amp . Emission
Freg. Factor lo=s= Factor Reading Lewe 1l Limits= Margin Remark
[(MH=) (dE/m) [dE] [AE) [ABUW) (ABUV/m) dBEuvW/m) [(dE)
2390.000 27.96 5.01 S4.449 63,17 63 .70 T4.00 10.30 Feak
Z400.000 27.96 5.01 J4.494 T1.70 T1.23 T4 .00 .77 Feak
2413 .180 27.958 6.03 4,44 97.486 97.03 74.00 —-23.03 Peak
Remarks:
1. Emis=sion Lewvel= ALntenna Factor + Cabhle Loss —Amp Factor 4+ Reading.
2. The emission lewvels that are Z0dE below the official limit are not reported.
Lewel {(dBulvim) Date: 2012-08-21
3
FCO PART 13C AV
2/
1
2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Site no. : RF Chamber Data no. Sl
Di=. /S Ant. @ 3m 2011 3115 4580 Ant. pol. : HORIZCOWTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23%C/54% Engineer : Leo-Li
Ant . Cakble Amp . Emission
Freg. Factor lo=s= Factor Reading Lewe 1l Limits= Margin Remark
({MH=) (dE/m) (dE) (dE) {dAEuW) {dBuW/m) dBEuv/m) [(dE)
2390.000 =27.96 G.01 34.449 43 .57 43 .40 54.00 10. 60 brerage
2400.000 27.96 G.01 34.449 45.19 47 .72 54.00 E.25 brerage
2429.420 28.00 &.06 34.44 83.24 82 .86 54.00 -28.86 Awverage
FEemarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awmp Factor + Reading.

2.

The emission levels that are Z20dE kbelow the officisl limit are not rewvorted.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC 1D: 066-1P10 Report No.: LCS120811057QF

802.11n HT40 High Channel

Lewvel (dBu'm)

Date: 2012-08-21

120
1
A = FCC PART 15C PEAK
W T%W
. WWMW
o 2425 2442, 2459, 2476. 2493, 2510
Frequency (MHz)
Site no. RF Chamber Data no. =1=]
Dis. / Ant. S3m 2011 3115 4550 Ant. pol. WERTICAL
Limit FCC FPART 15C FPEAK
Env. / Ins. 2IFCS54% Engineer Leo-Li
int . Cable Lynp . Emis=sion
Frecg. Factor loss Factor Reading Lewvel Limits Margin Remark
(MH=) (dBSm) (dE) (dE) (dABuW) (dBuvV/m) dBEuv/m) (dE)
1 2457 555 zZ5.05 a.12 34 .44 105.17 104 .90 74 .00 -30.90 FPeak
Z 2453 .500 25.08 G.15 I%.45 T1.2Z2 T1.00 74 .00 I .00 Fealk
3 2495 .155 26.10 a.15 J%.45 7T1.57 7T1.37 74 .00 Z.63 Feal
g 2500.000 z2s.10 a.15 34.45 B2 .13 al.96 74 .00 1z .04 FPealk
Remarks:
1. Emission Lewel= Antenna Factor + Cakbhle Loss —Amp Factor + Reading.
2. The emission lewvel=s that are Z20dE khelow the official limit are not reported.
Lewvel {(dBuv'm) Date: 2012-08-21
120
1
60
FCC PART 15C AV
4
1]
2425 2442, 2459, 2476. 2493. 2510
Frequency {MHz)
Site no. RF Chamber Data no. : 100
Iis. / Ant. S3m 2011 3115 4550 Ant. pol. WERTICAL
Limit FCZC FPART 15C AW
Env. / Ins. 23*C/54% Engineer Leo—-Li
int . Cable Lrop Emis=sion
Frecg. Factor lo=ss Factor Reading Lewel Limits Margin Remar k
(MH=z) (dE/m) (dE) (AE) (ABEuY) (dBuY/m) dBEuVsm) (4B
1 2455.875 2Z5.05 6.1z 34.449 Qo.35 0. 53 E4_ 00 —-3&56.55 hreracge
2 2483 .500 z25.03 6.15 34.45 sE0.07 49 .35 E4 .00 4.15 hrerage
3 2454 .330 Z25.03 6.15 34.45 E0.17 49 .95 E4 .00 4.05 hrerage
3 Z2500.000 Zs.10 6.135 33.45 4z .93 dz .51 E4 .00 11.12 Arerage
Remarks:
1. Emission Lewel= Antenna Factor + Calbles Loss —Amp Factor + Reading.
Z. The emission lewels that are Z00dB helow the official limit sare not reportec.
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120 Lewvel {(dBuv'm) Date: 2012-08-21

FCC PART 15C PEAK

60

02425 2442, 2459, 2476. 2493. 2510
Frequency {MHz)
Site no. : RF Chamber Data no. : 10z
Iis. / Ant. i 3m 2011 3115 4550 Ant. pol. : HORIZONTAL
Limit : FCZ PART 15C PEAK
Env. / Ins. 1 23*C/54% Engineer : Leo-Li
int . Cable Lynp . Emis=sion
Freg. Factor loss Factor Feading Lewvel Limits Margin Femark
(MH=z) (dE/m) X=8=3] (dE) {dEuv) (dEuY/m) dBEuvsm)  (dEB)
1 2459.170 25.05 a.12 343.4349 27 .a0 97.33 74.00 —-Z23.33 FPeak
2 2453 .500 25.03 5.15 34.45 54 .34 54 .22 74 .00 9.78 FPeak
3 249437 .220 26.03 a.15 J4.45 a3 .83 a3 .51 74 .00 2.33 Fealk
4 2500.000 25.10 6.15 34.45 59.23 59.06 74 .00 14.949 FPeak
RPemarks:
1. Emission Lewvel= Antenna Factor + Cakbhle Loss —Amp Factor + Reading.
2. The emission lewvels that are Z20dE kbelow the official limit are not revorted,
Lewvel {(dBuvim) Date: 2012-08-21
120
1
60

FCC PART 15C AV

_— :

3
o 2425 2442, 2459, 2476. 2493 2510
Frequency (MHz)

Site no. : RF Chamber Data no. : 101

Di=. /S Ant. T 3m 2011 3115 4550 Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C AW

Env. / Ins. : 23%C/54% Engineer : Leo—-Li

Ant. Cable Armp . Emis=sion

Freg. Factor loss Factor Reading Lewel Limitcs Margin Femark

[(MH=z] (dE/m =0=}} [dE] [AEuV] (dEuW/m] dBEuv/m)  (dE)
1 2447 .950 z25.03 &.09 34.4944 52.95 52 .63 S54.00 —-25.63 hvrerage
2 24353 .500 28.08 5.15 34.45 43 .25 43 .03 54.00 i0.97 hsrerage
3 Z500.000 z2&.10 &5.18 34.45 35.24 35.07 54.00 15.93 hsrerage

BEemarks:
1. Emis=sion Lewvel= Antenns Factor + Cable Loss —Amp Factor + Reading.
Z. The emission levels that are Z04dF below the official limit are not reported.
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5.7. Power line conducted emissions

5.7.1 Standard Applicable

According t0§15.207 (a): For an intentional radiator which is designed to be connected to
the public utility (AC) power line, the radio frequency voltage that is conducted back onto
the AC power line on any frequency or frequencies within the band 150 kHz to 30 MHz
shall not exceed 250 microvolt (The limit decreases linearly with the logarithm of the
frequency in the range 0.15 MHz to 0.50 MHz). The limits at specific frequency range is

listed as follows:

Frequency Range Limits (dBuV)
(MHz) Quasi-peak Average
0.15 to 0.50 66 to 56 56 to 46
0.50to 5 56 46
51030 60 50

5.7.2 Block Diagram of Test Setup

EUT

Vert. reference
plane

,ﬁ EMI receiver

LISN

5.7.3 Test Results
PASS.

¥

Reference ground plane

The test data please refer to following page.
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Lewvel (dBuW) Date: 2012-08-28

20
TO
FCC PART 15B{QP)
60 I :
CC PART 15B({AV])
50 e !
il
40
4
30
20
10
o
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Enw. Ins: 2% 56%
EUT: Android ThumbPC
MAH: iPFea TV
FPower Rating: DC 5V From TV Input AC 1Z0VW/60H=
Test Mode: O
Operator: Fox
Memo:
Fol: LINE
Freg FReading LisnFac Cablos Measured Limit Otwrex Femark
IMH= dEuW dE dE dEuW dEuW dBE
1 o.15 Z26.90 2.57 no.oz 6.9 Se.00 —-19.51 Anrerage
= o.15 4a5.0%9 9.57 o.0z 54.65 G600 -11.3= ar
3 0. 48 zZ0.99 .62 0.04 aJ0.65 45. 75 -1l5.11 Arrerage
4 0. 48 3z2.90 Q.62 0.04 42,56 s5.76 —-l4a.z0 QP
) o.s4 19.82 a9.63 o.o04g zZ9.4a9 4. 00 —-16.51 Anrerage
=} 0.54 S4.09 .63 o.04 43 .7GE SG5.00 -lz2.24 aF
7 1.49 Z20. 498 9.64 o.0% 30.15 45,00 -15.85%5 Arvrerage
=) 1.4a9 S, 7 2.641 no.os5 L T A Se.00 —-11.57 oF
=) 5.17 15.9=2 9.65 0. 06 Z5.635 S0.00 —-=Z1.37 Anreradge
10 5.17 35.20 9.65 O.0s 4491 aol. 00 -1l5.0%9 aF
11 10.40 26 .43 9.69 o.0s 36.20 S0.00 -13.80 Arrerage
1z 10,40 I8.687 a.689 o.os 45 . 44 e0.00 —-11.56 oF
Femarks: 1. Measured = Reading + Lisn Factor +Cable Loss.
2. The emission lewvels that are 20dE below the official

limit are not reportced.

Lewvel {(dBuW}) Date: 2012-08-238

30
TO
FCC PART 15B(QP)
(1] = I 1
CC PART 15B{AV)
50 I !
A
40 1
H
30
20
10
L]
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Ensw. In=: Za% f56%
EUT: Android ThumbhPC
MAH: iPPea TV
FPower Ratirog: DC 5V From TV Input AC 1Z0V/60H=
Test Mode: O
Operator: Fox
Memo =
Fol: NEUTEAL
Freo Reading LisnmFac CabLos Measured Limit Ower Remarlk
IMH= dEuW dE dE dEuv dEuW dBE
1 o.1s5 Z7.26 a.689 o.oz 36.97 S55.78 —1l8.81 Average
=4 o.15 45.73 2.69 0.0z 55,4 65. 78 —1l0.34 ap
3 0. 48 20.31 Q.62 o.04 z29.97 45. 67 —1l&e.70 Average
<1 o.4as F3.93 9.6z o.o04g 45,59 s56.67 —-13.08 QF
5 o.85 Z0.a0 Q.63 0.04 a30.z27 45. 00 —-15.73 Awverage
& o.385 34,26 Q.63 0.04 A3, 93 S&.00 —lz.07 ar
7 1.17 Z0.01 Q.63 o.os Z9.69 46 . 00 —-16.351 Axvreradge
5} 1.17 J4.90 Q.63 o.05 4. 55 SG.00 —ll.4=z aF
= 3.1z Z20.04 Q.54 0.0& Z29.74 a5 .00 -1l6. 26 Average
10 3.1z S4. a0 9.64 0. 06 44,10 S&G.00 —-11.290 ap
11 10.z9 Z2o.6l Q.72 0.0g J5. 421 S0.00 —13.59 Avrerage
1= 10.29 F8.96 Q.72 no.os AS.76e e0. 00 —1l1l.:24 QP
RPemarks: 1. Measured = Reading + Liswn Factor +Cakle Loss.
2. The emission lewels that are 20dE below the official

limit are not reported.

Note: Pre-scan all mode and recorded the worst case results in this report (802.11g Channel 6)
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5.8. Antenna Requirements

5.8.1. Standard Applicable

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used with the device.

5.8.2. Antenna Construction

Section 15.203 of the rules states that the subject device must meet at least one of the
following criteria:

(a) Antenna must be permanently attached to the unit.
(b) Antenna must use a unique type of connector to attach to the EUT.

(c) Unit must be professionally installed. Installer shall be responsible for verifying that the
correct antenna is employed with the unit.

5.8.3. Results: Compliance.

5.9. Deviation to test specifications

[ NONE]
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6. LIST OF MEASURING EQUIPMENTS

Instrument Manufacturer Model No. Serial No. Characteristics Cal Date Due Date
EMC Receiver R&S ESCS 30 100174 9kHz —2.75GHz June 18,2012 June 17,2013
LISN MESS Tec NNB-2/16Z 99079 9KHz-30MHz June 18,2012 June 17,2013
LISN
(Support Unit) EMCO 3819/2NM 9703-1839 9KHz-30MHz June 18,2012 June 17,2013
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9KHz-30MHz June 29,2012 June 28,2013
ISN SCHAFFNER ISN STO8 21653 9KHz-30MHz June 18,2012 June 17,2013
3m SZ?; Iﬁ;‘:rch(’ic v RA?\III'Z ;NIA SAC-3M 03CHO3-HY 3 OM;IIHGHZ June 18,2012 June 17,2013
Amplifier SCHAFFNER COA9231A 18667 9kHz-2GHzz June 18,2012 June 17,2013
Amplifier Agilent 8449B 3008A02120 1GHz-26.5GHz June 18,2012 June 17,2013
Amplifier MITEQ AMF-6F-260400 9121372 26.5GHz-40GHz June 18,2012 June 17,2013
Spectrum Analyzer Agilent E4446A MY41440289 9k-26.5GHz June 18,2012 June 17,2013
Spectrum Analyzer Agilent E4407B MY41440292 9k-26.5GHz June 18,2012 June 17,2013
Loop Antenna R&S HFH2-Z2 860004/001 9k-30MHz July 07,2012 July 06,2013
By-log Antenna SCHAFFNER CBL 6112D 22237 30MHz-1GHz July 07,2012 July 06,2013
Horn Antenna EMCO 3115 4580 1GHz-18GHz July 07,2012 July 06,2013
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170154 15GHz-40GHz July 07,2012 July 06,2013
RF Cable-R03m Jye Bao RG142 CB021 30MHz-1GHz June 29,2012 June 28,2013
RF Cable-HIGH SUHNER SUCOFLEX 106 03CHO3-HY 1GHz-40GHz June 29,2012 June 28,2013
Spectrum Meter R&S FSP 30 100023 9kHz-30GHz June 25,2012 June 24,2013
Power Meter R&S NRVS 100444 DC-40GHz June 25,2012 June 24,2013
Power Sensor R&S NRV-Z51 100458 DC-30GHz June 18,2012 June 17,2013
Power Sensor R&S NRV-Z32 10057 30MHz-6GHz June 18,2012 June 17,2013
AC Power Source HPC HPA-500E HPA-9100024 AC 0~300V June 25,2012 June 24,2013
DC power Soure GW GPC-6030D C671845 DC 1V-60V June 25,2012 June 24,2013
Temp. and .
Humidigy Giant Force GTH-225-20-S MAB0103-00 N/A June 18,2012 June 17,2013
RF CABLE-1m JYE Bao RG142 CB034-1m 20MHz-7GHz June 29,2012 June 28,2013
RF CABLE-2m JYE Bao RG142 CB)35-2m 20MHz-1GHz June 29,2012 June 28,2013
Vg;z;jial R&S SMU200A 102098 100kHz~6GHz June 25,2012 June 24,2013
Signal Generator R&S SMR40 10016 10MHz~40GHa June 25,2012 June 24,2013
Oscilloscope Tektonix TDS380 B016197 400MHz/2GRS June 18,2012 June 17,2013
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7. MANUFACTURER/ APPROVAL HOLDER DECLARATION

The following identical model(s):

Belong to the tested device:
Product description  : Android Thumb PC

Model name . 1PPea TV

No additional models were tested.
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